
 

 

 

 

 

 

 

 

 

 

 

 

TOWN OF RYE 
WATER SYSTEM IMPROVEMENTS 
BASIS OF DESIGN REPORT 

 

 

 

 

   

 

 

JUNE 2023 



 BASIS OF DESIGN REPORT 

TOWN OF RYE 

 

 

 

 

 

 

 

 

 

WATER SYSTEM IMPROVEMENTS 

BASIS OF DESIGN REPORT 

FOR 

TOWN OF RYE 

 

 

 

 

 

 

 

 

JUNE 2023 

 

EE JOB NO.: 0101.0003 

 

 



 BASIN OF DESIGN REPORT 
TOWN OF RYE 

 

i 

TABLE OF CONTENTS 
 
1 INTRODUCTION ......................................................................................................................................... 3 
2 BASIC PROJECT INFORMATION .................................................................................................................. 3 
[...]
2021 06 19 85 60 66 T 0.0 0.0

2021 06 20 90 59 68 0.00 0.0 0.0

2021 06 21 68 47 55 0.51 0.0 0.0

2021 06 22 91 48 76 T 0.0 0.0

2021 06 23 91 64 70 T 0.0 0.0

2021 06 24 85 60 62 0.00 0.0 0.0

2021 06 25 70 51 59 0.07 0.0 0.0

2021 06 26 59 49 52 1.06 0.0 0.0

2021 06 27 62 47 52 0.42 0.0 0.0

2021 06 28 69 48 50 0.49 0.0 0.0

2021 06 29 66 48 55 0.01 0.0 0.0

2021 06 30 71 51 59 T 0.0 0.0

Summary 79 54 2.62 0.0

Empty, or blank, cells indicate that a data observation was not reported.

*Ground Cover: 1=Grass; 2=Fallow; 3=Bare Ground; 4=Brome grass; 5=Sod; 6=Straw mulch; 7=Grass muck; 8=Bare muck; 0=Unknown

"s" This data value failed one of NCDC's quality control tests.             "At Obs." = Temperature at time of observation

"T" values in the Precipitation or Snow category above indicate a "trace" value was recorded.

"A" values in the Precipitation Flag or the Snow Flag column indicate a multiday total, accumulated since last measurement, is being used.

Data value inconsistency may be present due to rounding calculations during the conversion process from SI metric units to standard imperial units.



U.S. Department of Commerce Record of Climatological
Observations

These data are quality controlled and may not
be identical to the original observations.

Generated on 09/07/2021

National Centers for Environmental Information
National Oceanic & Atmospheric Administration 151 Patton Avenue
National Environmental Satellite, Data, and Information Service Asheville, North Carolina 28801

Current Location: Elev: 7141 ft. Lat: 37.9137° N Lon: -104.9484° W
Station: RYE 1 SW, CO US USC00057317 Observation Time Temperature: 2000 Observation Time Precipitation: 2000

Y
e
a
r

M
o
n
t
h

D
a
y

Temperature (F) Precipitation Evaporation Soil Temperature (F)

24 Hrs. Ending at
Observation Time

At
Obs.

24 Hour Amounts Ending at
Observation Time

At Obs.
Time

24 Hour
Wind

Movement
(mi)

Amount of
Evap. (in)

4 in. Depth 8 in. Depth

Max. Min.

Rain,
Melted

Snow, Etc.
(in)

F
l
a
g

Snow, Ice
Pellets,
Hail (in)

F
l
a
g

Snow, Ice
Pellets,
Hail, Ice

on Ground
(in)

Ground
Cover
(see *)

Max. Min.
Ground
Cover
(see *)

Max. Min.

2021 07 01 74 55 56 0.11 0.0 0.0

2021 07 02 69 51 58 0.09 0.0 0.0

2021 07 03 80 56 61 0.12 0.0 0.0

2021 07 04 83 56 64 0.05 0.0 0.0

2021 07 05 82 55 65 0.00 0.0 0.0

2021 07 06 77 56 58 0.22 0.0 0.0

2021 07 07 77 57 65 0.01 0.0 0.0

2021 07 08 90 58 69 0.00 0.0 0.0

2021 07 09 91 65 67 0.00 0.0 0.0

2021 07 10 80 58 68 0.00 0.0 0.0

2021 07 11 76 52 63 0.00 0.0 0.0

2021 07 12 81 55 64 0.00 0.0 0.0

2021 07 13 86 55 55 0.24 0.0 0.0

2021 07 14 80 55 59 0.14 0.0 0.0

2021 07 15 81 52 66 0.00 0.0 0.0

2021 07 16 77 55 59 0.32 0.0 0.0

2021 07 17 79 55 63 0.00 0.0 0.0

2021 07 18 82 54 59 0.00 0.0 0.0

2021 07 19 81 57 64 0.00 0.0 0.0

2021 07 20 83 58 65 0.00 0.0 0.0

2021 07 21 85 58 71 0.00 0.0 0.0

2021 07 22 87 60 74 T 0.0 0.0

2021 07 23 86 64 71 T 0.0 0.0

2021 07 24 79 63 66 0.00 0.0 0.0

2021 07 25 81 54 57 1.26 0.0 0.0

2021 07 26 82 53 65 0.34 0.0 0.0

2021 07 27 84 58 67 0.00 0.0 0.0

2021 07 28 89 62 69 0.00 0.0 0.0

2021 07 29 86 62 73 0.00 0.0 0.0

2021 07 30 86 62 73 0.00 0.0 0.0

2021 07 31 75 54 56 2.50 0.0 0.0

Summary 82 57 5.40 0.0

Empty, or blank, cells indicate that a data observation was not reported.

*Ground Cover: 1=Grass; 2=Fallow; 3=Bare Ground; 4=Brome grass; 5=Sod; 6=Straw mulch; 7=Grass muck; 8=Bare muck; 0=Unknown

"s" This data value failed one of NCDC's quality control tests.             "At Obs." = Temperature at time of observation

"T" values in the Precipitation or Snow category above indicate a "trace" value was recorded.

"A" values in the Precipitation Flag or the Snow Flag column indicate a multiday total, accumulated since last measurement, is being used.

Data value inconsistency may be present due to rounding calculations during the conversion process from SI metric units to standard imperial units.



U.S. Department of Commerce Record of Climatological
Observations

These data are quality controlled and may not
be identical to the original observations.

Generated on 09/07/2021

National Centers for Environmental Information
National Oceanic & Atmospheric Administration 151 Patton Avenue
National Environmental Satellite, Data, and Information Service Asheville, North Carolina 28801

Current Location: Elev: 7141 ft. Lat: 37.9137° N Lon: -104.9484° W
Station: RYE 1 SW, CO US USC00057317 Observation Time Temperature: 2000 Observation Time Precipitation: 2000

Y
e
a
r

M
o
n
t
h

D
a
y

Temperature (F) Precipitation Evaporation Soil Temperature (F)

24 Hrs. Ending at
Observation Time

At
Obs.

24 Hour Amounts Ending at
Observation Time

At Obs.
Time

24 Hour
Wind

Movement
(mi)

Amount of
Evap. (in)

4 in. Depth 8 in. Depth

Max. Min.

Rain,
Melted

Snow, Etc.
(in)

F
l
a
g

Snow, Ice
Pellets,
Hail (in)

F
l
a
g

Snow, Ice
Pellets,
Hail, Ice

on Ground
(in)

Ground
Cover
(see *)

Max. Min.
Ground
Cover
(see *)

Max. Min.

2021 08 01 65 53 54 1.64 0.0 0.0

2021 08 02 76 53 64 0.00 0.0 0.0

2021 08 03 75 57 58 0.07 0.0 0.0

2021 08 04 70 56 59 0.01 0.0 0.0

2021 08 05

2021 08 06 87 62 75 0.00 0.0 0.0

2021 08 07 82 58 62 0.00 0.0 0.0

2021 08 08 81 54 66 0.00 0.0 0.0

2021 08 09 87 62 71 0.00 0.0 0.0

2021 08 10

2021 08 11

2021 08 12

2021 08 13

2021 08 14

2021 08 15

2021 08 16

2021 08 17

2021 08 18

2021 08 19

2021 08 20

2021 08 21

2021 08 22 85 57 76 0.00 0.0 0.0

2021 08 23 85 62 78 0.00 0.0 0.0

2021 08 24 87 64 67 0.00 0.0 0.0

2021 08 25 83 60 70 0.00 0.0 0.0

2021 08 26 85 58 65 0.00 0.0 0.0

2021 08 27 85 57 66 0.00 0.0 0.0

2021 08 28 86 63 69 0.00 0.0 0.0

2021 08 29 73 54 65 0.00 0.0 0.0

2021 08 30

2021 08 31

Summary 81 58 1.72 0.0

Empty, or blank, cells indicate that a data observation was not reported.

*Ground Cover: 1=Grass; 2=Fallow; 3=Bare Ground; 4=Brome grass; 5=Sod; 6=Straw mulch; 7=Grass muck; 8=Bare muck; 0=Unknown

"s" This data value failed one of NCDC's quality control tests.             "At Obs." = Temperature at time of observation

"T" values in the Precipitation or Snow category above indicate a "trace" value was recorded.

"A" values in the Precipitation Flag or the Snow Flag column indicate a multiday total, accumulated since last measurement, is being used.

Data value inconsistency may be present due to rounding calculations during the conversion process from SI metric units to standard imperial units.



 BASIS OF DESIGN REPORT 
TOWN OF RYE 

 

APPENDIX 

 

APPENDIX I 
  

TOWN OF RYE RECORD OF APPROVED WATERWORKS 
 
 
 
 
 
 

 



CO0151700 Town of Rye

Record of Approved Waterworks

System Name Town of Rye

PWSID No. CO0151700

County Pueblo

Created Date May 10, 2018

Previous CDPHE Approvals

Date Details

2/23/2009
Design approval for construction of Greenhorn Creek Surface Water Treatment Plant

01 (SDWIS ID 001); Joseph C. Talbott, Jr., P.E.

2/20/2014

Approval of Drinking Water Final Plans and Specifications for Construction

Raw Water Pipeline Project (GLU Project No. 100080D, ES Project No. ES.12.45288

and ES.14.SRF.00638J); Melanie Criswell, P.E.

2/27/2017

Approval of Drinking Water Final Plans and Specifications for Construction

Water Treatment Plant Improvements (Enforcement Order No. DW.11.15.151700, ES

Project No. ES.16.DWDR.03118); John S. Nemcik, P.E.

RAW Version Control Log

Date Modified Reason for Modification

May 10, 2018

Creation of RAW document (Gary Soldano, Project Engineer and Amy Zimmerman,

Unit Manager) Note that the 2/27/2017 approved project was nearing completion of

construction at the time this RAW document was created, with a projected

completion date of June 1, 2018.

November 10, 2021

Record of Approved Waterworks / Approval of Drinking Water Plans and

Specifications for Construction; Town of Rye, Corrosion Control Treatment

Improvements (Brit Abney, Review Engineer). All updates that will be performed

under this project are highlighted in gray.

● ES Project No. ES.21.DWDR.06290

● Install caustic soda feed system at Greenhorn Creek Surface Water

Treatment Plant (001) for optimal corrosion control treatment

1 of 13



2 of 13



Public Water System Facility Summary

Public Water System

Classification

Community

Overall Source Classification Surface Water

Section S: Sources

ID Name Acceptance or

Approval Date

Last Modified

Surface Water Sources

002 Greenhorn Creek 6/1/1974

Section T: Treatment

ID Name Acceptance or

Approval Date

Last Modified

Surface Water/GWUDI Treatment Plants

001 Greenhorn Creek

SWTP01

11/10/2021

Section ST: Storage Tanks

ID Name Acceptance or

Approval Date

Last Modified

004 Outside Underground

Storage Tank for CT

12/15/2010

005 Inside Underground

Storage Tank for CT

12/15/2010

006 Above Ground Storage

Tank Before EP

12/15/2010

Section D: Distribution

ID Name Acceptance or

Approval Date

Last Modified

DS001 Distribution System

3 of 13



System Wide Schematic

4 of 13



Water Source Details

Source ID/ Name 002 - Greenhorn Creek

Flow Rate 45 gpm limited by water right

Information

Appurtenances

Deviations from Design Criteria

Conditions of Approval

5 of 13



Water Treatment Plant Details
NOTE: “Design Basis” means either specified equipment or equivalent must be used. If the term “Design Basis” does

not appear, then the specified equipment must be used.

Treatment ID/ Name 001 – Greenhorn Creek SWTP01

Overall Rated Capacity

and Limiting Process

60 gallons per minute based on Pall Aria microfiltration unit (Note that water right

currently limits flow to 45 gpm)

Minimum Water Treatment

Facility

Classification/Basis

B – Chemical coagulation

Disinfection Credits

(Triggered GW)
N/A

Disinfection Credits

(4-log Certified)
N/A

Treatment Credits

(GWUDI/SW Bin 1)

Required from

Regulation 11

Crypto Giardia Virus

Minimum Total

Treatment

Required

2.0 3.0 4.0

Removal Credit 3.0 3.0 0.0

Inactivation

Needed

0 0 4.0

Optimal Corrosion Control

Treatment
N/A

Overall Treatment Process

Description

Coagulant feed, packaged low-pressure microfiltration unit (Pall Aria AP3 skid

with six Microza membrane modules, 60 gpm capacity), sodium hypochlorite

disinfection, and contact time provided via three (3) tanks at the treatment plant

site

Treatment Processes

Chemical Feed –

Coagulation (240)

Note: this process and equipment

are scheduled to be installed

with startup by June 1, 2018

● Chemical Feed – Polyaluminum Chloride Coagulant (Design basis: ChemTreat

P890L). Treatment goal: coagulation

o Purpose of coagulation process for improved TOC removal and to reduce DBP

formation in the distribution system.

o Feed point in raw water piping prior to membrane filtration.

o Polyaluminum Chloride Feed System (O240):

▪ Fed out of 55 gallon shipping drum

▪ One metering pump rated for 0.5 to 2 gph, peristaltic type pump (design

basis: Blue-White or Watson Marlow)

▪ Accessories: pressure relief valve, calibration column, foot valve, spill

containment deck, pipeline injector

▪ Spare tubing kit

Microfiltration (895)

● Packaged low pressure microfiltration unit, (design basis: Pall Aria AP-3)

▪ Six (6) Microza membrane modules

▪ Maximum flow rate: 60 gpm

o Backwash waste decanted and discharged to Greenhorn Creek under CDPS

No. COG641125

o Citric acid, sodium hydroxide, and sodium hypochlorite (common source

with disinfection system) used for clean-in-place (CIP) system

o CIP waste discharged to a holding tank and hauled offsite for disposal by a

licensed hauler

Caustic Soda Feed (848) ● Caustic soda feed system for optimal corrosion control treatment:

6 of 13



o Two (2) peristaltic feed pumps, one for treatment and one for

redundancy (design basis: Stenner S3002); feed rate of 0.17-17 gpd,

25% solution of NaOH, 100 PSI. Spare pump onsite. Chemical feed rate

is flow paced and connected to flow meter. NaOH to be added at rate

of 1-24.5 mg/L (seasonally dependent).

o Target pH of 8.1.

o NaOH is NSF Standard 60 certified to a maximum feed of 100 mg/L.

o NaOH fed into static mixer along with chlorine and citric acid.

o Feed out of existing 55-gallon NaOH shipping drum (25%). Back up

55-gallon drum provided. Spill containment pad capable of containing

entire volume of drum. Chemical held in existing chemical room.

Existing room includes deluge shower and eye wash station.

o NaOH to be injected into filtered water line through new injection

quill.

o Manual air release valve on discharge line. Back pressure valve on

discharge line. Ball check valve on discharge line prior to injection to

prevent siphoning. Calibration column provided.

o Associated piping and appurtenances.

Hypochlorination, Post

(421)

Note: this is replacement

equipment and is scheduled to be

installed with startup by June 1,

2018

● Sodium hypochlorite disinfection

o Fed directly out of 55 gallon shipping drum.

o Two metering pumps rated for 0.4 to 2 gph, peristaltic type pump (design

basis: Blue-White or Watson Marlow). One pump for disinfection and one

pump for clean-in-place (CIP) system.

o The CIP metering pump also serves as the backup pump for the disinfection

feed pump if needed.

o Accessories: pressure relief valve, calibration column, foot valve, spill

containment deck, pipeline injector.

o Spare tubing kit.

Contact Time Provided

(825)

Note: the referenced baffle

curtain walls and tank mixing

equipment are scheduled to be

installed by June 1, 2018

● Clearwell configuration consists of three tanks that are normally operated in

series configuration

o minimum combined tank volume of 32,000 gallons (achieved with a 3.0 feet

tank level in each of the first two tanks identified below) to be maintained

when operating in this configuration

o Clearwell #1 (also designated as “Outside Underground Storage Tank for CT”,

SDWIS ID 004) is an in-ground concrete tank.

▪ minimum tank volume when operated in series with Clearwell #2: 16,000

gallons (3.0 feet)

▪ minimum tank volume when operated alone: 32,000 gallons (5.5 feet tank

level) and water is fed directly to the distribution system

▪ Baffle configuration in Clearwell #1 (004) is two curtain walls 10’-6” high

by 20’-9” long subdividing the tank into three channels. Clearwell #1 is

west of treatment plant

▪ Baffle wall material is reinforced polypropylene fabric, ANSI/NSF 61

certified (design basis: Seaman Corporation XR-5)

▪ Concrete surfaces of clearwells are coated with ASNI/NSF 61 certified

coating material (design basis: Tnemec Series N140 primer and Series 22

Epoxoline finish coat)

▪ Baffle factor requested in the Basis of Design Report (BDR) and used in CT

calculation is 0.1

▪ Bypass exists - see deviations

o Clearwell #2 (also designated as “Inside Underground Storage Tank for CT”,

SDWIS ID 005) is an in-ground concrete tank located below the treatment

building floor.

▪ minimum tank volume when operated in series with Clearwell #1: 16,000

gallons (3.0 feet)

7 of 13



▪ minimum tank volume when operated alone: 32,000 gallons (6.0 feet tank

level) and water fed directly to the distribution system

▪ Baffle configuration in Clearwell #2 (005) is three curtain walls 10’-6” high

by 20’-9” long subdividing the tank into four channels. Inlet pipe modified

to extend to head end of baffled channels. Clearwell #2 is under the

treatment plant.

▪ Baffle wall material is reinforced polypropylene fabric, ANSI/NSF 61

certified (design basis: Seaman Corporation XR-5)

▪ Concrete surfaces of clearwells are coated with ASNI/NSF 61 certified

coating material (design basis: Tnemec Series N140 primer and Series 22

Epoxoline finish coat)

▪ Baffle factor requested in BDR and used in CT calculation is 0.1

▪ Bypass exists - see deviations

o Clearwell #3 (also designated as “Above Ground Storage Tank before EP”,

SDWIS ID 006) is an above-ground steel tank.

▪ No CT credit is awarded as the inlet and outlet of this tank are directly

adjacent to each other

▪ Interior of tank surface is coated with ASNI/NSF 61 certified coating
[...]
WORK, THE CONTRACTOR SHALL SUBMIT A CLEAN SET OF FIELD RECORD DRAWINGS

CONTAINING ALL AS-BUILT INFORMATION TO THE ENGINEER. ALL INFORMATION SHOWN

ON THE CONTRACTOR'S FIELD RECORD DRAWINGS SHALL BE SUBJECT TO VERIFICATION

BY THE ENGINEER. IF SIGNIFICANT ERRORS OR DEVIATIONS ARE NOTED BY THE

ENGINEER, AN AS-BUILT SURVEY PREPARED AND STAMPED BY A REGISTERED

PROFESSIONAL LAND SURVEYOR SHALL BE COMPLETED AT THE CONTRACTOR'S

EXPENSE.

8. ALL BOLTS FOR ABOVE GRADE FITTINGS SHALL BE ASTM 316 STAINLESS STEEL.

9. PIPE, FITTINGS, AND ACCESSORIES SHALL BE HANDLED IN SUCH A MANNER THAT WILL

ENSURE INSTALLATION IN SOUND, UNDAMAGED CONDITION. EQUIPMENT, TOOLS, AND

METHODS USED IN HANDLING AND INSTALLING PIPE AND FITTINGS SHALL NOT DAMAGE

THE PIPE AND FITTINGS.

10. ALL CONTRACTOR INSTALLED PIPE, FITTINGS, VALVES, PIPE JOINTS, AND OTHER

MATERIALS WHICH ARE FOUND TO BE DEFECTIVE SHALL BE REMOVED AND REPLACED

WITH NEW AND ACCEPTABLE MATERIALS, AND THE AFFECTED PORTION OF THE PIPING

RETESTED BY AND AT THE EXPENSE OF THE CONTRACTOR.

11. THE CONTRACTOR WILL IDENTIFY THE HORIZONTAL AND VERTICAL LOCATION OF ALL

EXISTING UTILITIES PRIOR TO CONSTRUCTION. THE CONTRACTOR WILL REPORT ANY

DISCREPANCIES TO THE ENGINEER IMMEDIATELY AND PRIOR TO CONSTRUCTION.

12. ALL EQUIPMENT AND MATERIAL IS TO BE INSTALLED PER THE MANUFACTURER'S

RECOMMENDATIONS AND REQUIREMENTS. ALL EQUIPMENT STARTUP SHALL BE PROVIDED

BY A MANUFACTURER APPROVED FIELD REPRESENTATIVE. MANUFACTURER FIELD

TRAINING FOR THE OPERATIONS STAFF SHALL ALSO BE PROVIDED AT EITHER THE TIME

OF STARTUP OR AT ANOTHER TIME AS APPROVED BY THE OPERATOR.

21. UNLESS OTHERWISE APPROVED BY THE ENGINEER AND OWNER CONSTRUCTION SHALL BE LIMITED TO     HOURS

BETWEEN 7:00 AM AND 5:00 PM, MONDAY THROUGH FRIDAY. IF THE CONTRACTOR WISHES TO WORK ON

SATURDAY OR SUNDAY THE ENGINEER MUST BE NOTIFIED BY WEDNESDAY NOON PRIOR TO THAT WEEKEND FOR

APPROVAL.

22. CONTRACTOR SHALL FIELD VERIFY INVERTS PRIOR TO COMPLETING CONNECTIONS TO EXISTING STRUCTURES. IF

ANY DISCREPANCIES ARE FOUND THE ENGINEER SHALL BE CONTACTED IMMEDIATELY.

13. THE INTERIOR OF ALL PIPE AND FITTINGS SHALL BE THOROUGHLY CLEANED OF ALL FOREIGN MATTER PRIOR TO

INSTALLATION. BEFORE JOINTING, ALL JOINT CONTACT SURFACES SHALL BE WIRE BRUSHED IF NECESSARY,

WIPED CLEAN, AND KEPT CLEAN UNTIL JOINTING IS COMPLETED.

14. PRECAUTIONS SHALL BE TAKEN TO PREVENT FOREIGN MATERIAL FROM ENTERING THE PIPE DURING

INSTALLATION. DEBRIS, TOOLS, CLOTHING, OR OTHER OBJECTS SHALL NOT BE PLACED IN OR ALLOWED TO

ENTER THE PIPE. END OF LINES TO BE PLUGGED TO PREVENT DEBRIS OR ANIMALS FROM ENTERING PIPE.

15. CUTTING SHALL BE DONE IN A NEAT MANNER, WITHOUT DAMAGE TO THE PIPE OR THE LINING. CUTS SHALL BE

SMOOTH, STRAIGHT, AND AT RIGHT ANGLES TO THE PIPE AXIS. AFTER CUTTING, THE ENDS OF THE PIPE SHALL

BE DRESSED WITH A FILE OR POWER GRINDER TO REMOVE ALL ROUGHNESS AND SHARP EDGES. THE CUT ENDS

OF PUSH-ON JOINT PIPE SHALL BE SUITABLY BEVELED.

16. NO DEFLECTION SHALL BE PERMITTED ON INTERIOR PIPE AND FITTINGS.

17. DIAMETRICALLY OPPOSITE NUTS SHALL BE TIGHTENED PROGRESSIVELY ANDEVENLY. THE FINAL TIGHTENING

SHALL BE DONE WITH A TORQUE LIMITING WRENCH SET FOR THE TORQUE RECOMMENDED BY THE

MANUFACTURER FOR ALL FITTINGS AND SERVICE SADDLES.

18. BEFORE THE JOINT IS ASSEMBLED, THE FLANGE FACES SHALL BE THOROUGHLY CLEANED OF ALL FOREIGN

MATERIAL WITH A POWER WIRE BRUSH. THE GASKET SHALL BE CENTERED AND THE CONNECTING FLANGES

DRAWN UP WATERTIGHT WITHOUT UNNECESSARY STRESSING OF THE FLANGES. ALL BOLTS SHALL BE

TIGHTENED IN A PROGRESSIVE DIAMETRICALLY OPPOSITE SEQUENCE USING TORQUE WRENCHES AT SETTINGS

RECOMMENDED BY THE MANUFACTURER. WHERE DISSIMILAR FLANGES ARE CONNECTED, AN INSULATING

CONNECTION SHALL BE PROVIDED.

19. ALL JOINTS SHALL BE WATERTIGHT AND FREE FROM LEAKS. EACH LEAK WHICH IS DISCOVERED WITHIN THE

CORRECTION PERIOD STIPULATED IN THE GENERAL PROVISIONS SHALL BE REPAIRED BY AND AT THE EXPENSE

OF THE CONTRACTOR.

20. THE CONTRACTOR SHALL PROVIDE ALL NECESSARY PUMPING EQUIPMENT; PIPING CONNECTIONS BETWEEN THE

PIPING AND THE NEAREST AVAILABLE SOURCE OF TEST WATER; PRESSURE GAUGES; AND OTHER EQUIPMENT,

MATERIALS, AND FACILITIES NECESSARY FOR THE TESTS.

21. ALL CONTRACTOR INSTALLED PIPE, FITTINGS, VALVES, PIPE JOINTS, AND OTHER MATERIALS WHICH ARE FOUND

TO BE DEFECTIVE SHALL BE REMOVED AND REPLACED WITH NEW AND ACCEPTABLE MATERIALS, AND THE

AFFECTED PORTION OF THE PIPING RETESTED BY AND AT THE EXPENSE OF THE CONTRACTOR.

22. FLEXIBLE COUPLINGS AND FLANGE ADAPTERS SHALL BE DESIGNED TO RELIEVE STRESS IN PIPELINES DUE TO

THERMAL EXPANSION/CONTRACTION, DIFFERENTIAL SETTLEMENT OR MISALIGNMENT AND MECHANICAL

VIBRATION. FLEXIBLE COUPLINGS SHALL CONSIST OF A SLEEVE WHICH SHALL FIT OVER THE ENDS OF THE TWO

PIPE SECTIONS TO BE JOINED. THE COUPLING SHALL FORM A WATER TIGHT SEAL BY COMPRESSING RESILIENT

WEDGE-SHAPED GASKETS BETWEEN THE ENDS OF THE SLEEVE AND THE PIPE SECTIONS. THE GASKETS SHALL

BE COMPRESSED BY TWO RETAINER RINGS BOLTED TO ONE ANOTHER ON THE OUTSIDE OF THE COUPLING

SLEEVE. FLANGE ADAPTERS SHALL BE EQUIVALENT TO FLEXIBLE COUPLINGS EXCEPT THAT ONE RETAINER RING

AND GASKET SHALL BE REPLACED WITH A FLANGED CONNECTION ON THE COUPLING SLEEVE.

23. ALL VALVES SHALL HAVE THE MANUFACTURER AND SIZE OF THE VALVE VISIBLY CAST ON THE BODY OR ON A

PLATE ATTACHED TO THE BODY OF THE VALVE. VALVES AND REQUIRED OPERATING APPURTENANCES SHALL BE

THE PRODUCT OF THE SAME MANUFACTURER. VALVE SEALS SHALL BE ABLE TO PROVIDE TIGHT CLOSURE AND

PREVENT METAL-TO-METAL CONTACT. VALVES SHALL OPEN RIGHT.

24. VALVE COMPONENTS SHALL WITHSTAND THE ENVIRONMENTAL CONDITIONS AND PROVIDE CONTINUOUS

TROUBLE-FREE SERVICE.

25. ANY MATERIAL TO BE IN CONTACT WITH POTABLE WATER SHALL BE NSF 61 CERTIFIED.

26. THE CONTRACTOR IS RESPONSIBLE FOR:

26.1. OBTAINING, AT THE CONTRACTORS EXPENSE, APPLICABLE LICENSES, PERMITS, BONDS, ETC.

27. STARTUP AND TRAINING SHALL BE PROVIDED BY THE MANUFACTURER. INCLUDE FIELD TESTING AND SAMPLING.

CIVIL SYMBOLS LIBRARY

TAKEN FROM SHEET

SECTION NO.

SECTION NUMBER

SHOWN ON SHEET

A

C2

SECTION or DETAIL

SCALE

1

C1

DETAIL NO.

ON SHEET WHERE DETAIL IS REFERENCED:

SHEET WHERE DETAIL IS LOCATED

ON DETAIL SHEET:

SHEET WHERE DETAIL IS USED

1

C1

LEGEND

P

FM

S101

EXISTING

PROPOSED

TANK

PUMP SKID

CHECK VALVE

BUTTERFLY VALVE

PNEUMATIC VALVE

BALL VALVE

GATE VALVE

FLOW METER

SAMPLE LOCATION

LEGEND

P

FM

S101

SAMPLE LOCATIONS

ID LOCATION

S101  RAW SURFACE WATER: GREENHORN

S102 PRE-FILTRATION: TURBIDIMETER

S103

POST-FILTRATION: COMBINED FILTER

EFFLUENT (CFE) & BASELINE PH AND ALK.

MONITORING FOR OCCT

S104 POST-FILTRATION: TURBIDIMETER

S105 POST-DISINFECTION: CHLORINE METER

S106 POST-OCCT PH MONITORING: OFFICE SINK

S107

ENTRY POINT (EP) TO DIST. SYSTEM

GREENHORN

CREEK

TO DISTRIBUTION

SYSTEM

PALL ARIA AP-3

 MF SKID. NET

CAPACITY 45 GPM 6x

MICROZA MEMBRANE

MODULES

CIP BW

HOLD

C
I
P

 
B

.
W

.

W
A

S
T

E

T
Y

P
.
 
B

.
W

.

W
A

S
T

E

GREENHORN

CREEK

COG641125

CLEAR

WELL

NO. 1

CLEAR

WELL

NO. 2

ABOVE

GRADE

WST

CW NO. 1

BYPASS

CW NO. 2 &

WST BYPASS

WST

BYPASS

MP

CITRIC ACID

MP

NaOH

CAUSTIC

SODA

MP MP

NaOCl

CHLORINE

MP
MP

PACL

COAG FEED

S101

S102
S103

S104

S105

S106

S107

D
I
S

I
N

F
E

C
T

I
O

N

C
O

R
R

O
S

I
O

N

C
O

N
T

R
O

L

GREENHORN

CREEK

TO DISTRIBUTION

SYSTEM

PALL ARIA AP-3

 MF SKID. NET

CAPACITY 45 GPM 6x

MICROZA MEMBRANE

MODULES

CIP BW

HOLD

C
I
P

 
B

.
W

.

W
A

S
T

E

GREENHORN

CREEK

COG641125

CLEAR

WELL

NO. 1

CLEAR

WELL

NO. 2

ABOVE

GRADE

WST

CW NO. 1

BYPASS

CW NO. 2 &

WST BYPASS

WST

BYPASS

CIP BW SYSTEM

INTAKE

STRUCTURE

FEED

TANK

FEED TANK

LEVEL

CONTROL

VALVE

P

FEED

PUMP

FM

BW

FEED

 FINE

SCREEN

FILTER

BW

PUMP

 
B

.
W

.

S
U

P
P

L
Y

P

P

STATIC

MIXER

MP

CITRIC ACID

MP

NaOH

CAUSTIC

SODA

MP MP

NaOCl

CHLORINE

MP
MP

PACL

COAG FEED

S101

S102
S103

S104

S105

S106

S107

D
I
S

I
N

F
E

C
T

I
O

N

C
O

R
R

O
S

I
O

N

C
O

N
T

R
O

L

TRAIN 1 - GAC UNIT

TRAIN 2 -  GAC UNIT

B
.
W

.

W
A

S
T

E

1

C2

TOWN OF RYE PROPOSED PFD

NTS



EXISTING 55-GAL DRUM

SPARE 25% NaOH

CHEMICAL ROOM

EXISTING LIQUID NaOCl FEED

DISINFECTION & MEMBRANE

FILTER CIP (SEPARATE PUMPS)

EXISTING ACID FEED

MEMBRANE FILTER CIP

EXISTING 25% NaOH

SUPPLY FEED FOR

MEMBRANE FILTER CIP &

PROPOSED OCCT

EXISTING COAGULANT FEED

PRETREATMENT - NOT IN USE

EYE WASH STATION

& DELUGE SHOWER

UTILITY SINK

FLOOR DRAIN

TO CIP BW HOLD TANK

LOADING DOCK

AREA

OFFICE

EXISTING MF MEMBRANE

FILTRATION SKID

EXISTING CHLORINE

INJECTION POINT

ON CFE PIPING

EXISTING CAUSTIC SODA

INJECTION POINT ON CFE PIPING

AND PRIOR TO CHLORINE INJECTION

EXISTING STENNER

S3002 CHEM FEED

PUMP FOR OCCT

TWO (2) PROPOSED 42"

COMPOSITE/FIBERGLASS

VESSELS WITH TRIPOD BASES

3" POTABLE

FROM CLEARWELL

4" FILTRATE TO

BURIED CONC TANK

3" POTABLE TO

ABOVE GROUND TANK

4" RAW WATER FEED

4" CIP DRAIN TO

NEUTRALIZATION TANK

4" BW DRAIN TO

BW SETTLING TANK

PROPOSED 3" VAN-STONE

PVC FLANGE FILTERED

WATER OUTLET

PROPOSED 3" VAN-STONE PVC

FLANGE BACKWASH OUTLET

PROPOSED 3" VAN-STONE PVC

FLANGE RAW WATER OUTLET

FILTER 1 FILTER 2

C

C4

B

C
3

A

C
3

FILTER 1 FILTER 2

1" AIR/VACUUM BREAKER

COMBO VALVE

TYPICAL (2) PLACES

3" VAN-STONE

PVC FLANGE

3" VAN-STONE

PVC FLANGE

3" VAN-STONE

PVC FLANGE

FILTER 1

42" COMPOSITE/FIBERGLASS

VESSEL WITH TRIPOD BASE

FILTER 2

42" COMPOSITE/FIBERGLASS

VESSEL WITH TRIPOD BASE

N
O

.
D

E
S

C
R

I
P

T
I
O

N

R
E

V
I
S

I
O

N
S

B
Y

D
A

T
E

PREPARED UNDER THE DIRECT

SUPERVISION OF

FOR AND ON BEHALF OF

ELEMENT ENGINEERING, LLC

SHEET

OF

DESIGNED BY

JOB NUMBER

DATE

1
2
6
8
7
 
W

.
 
C

E
D

A
R

 
D

R
I
V

E
,
 
S

U
I
T

E
 
3
0
0

L
A

K
E

W
O

O
D

,
 
C

O
 
8
0
2
2
8

7
2
0
.
7
4
9
.
4
1
6
5

W
W

W
.
E

L
E

M
E

N
T

E
N

G
I
N

E
E

R
I
N

G
.
N

E
T

EDITION

CHECKED BY

S
:
\
_

P
R

O
J
E

C
T

S
\
0

1
0

1
 
-
 
T

O
W

N
 
O

F
 
R

Y
E

\
0

0
0

3
 
-
 
G

A
C

 
D

E
S

I
G

N
 
A

N
D

 
P

E
R

M
I
T

T
I
N

G
\
C

A
D

\
D

W
G

\
G

A
C

 
P

L
A

N
S

 
-
 
T

O
W

N
 
O

F
 
R

Y
E

.
D

W
G

W
A

T
E

R
 
S

Y
S

T
E

M
 
I
M

P
R

O
V

E
M

E
N

T
S

T
O

W
N

 
O

F
 
R

Y
E

P
O

 
B

O
X

 
2

3
6

R
Y

E
,
 
C

O
 
8

0
1

6
9

JUNE 2023

0101.0003

C4

PERMITTING

MAH AMA

C3

P
F

D
 
A

N
D

 
W

T
P

 
P

L
A

N

A

C3

GAC FILTER 1 END VIEW

1/2" = 1'

EQUIPMENT SPECIFICATIONS:

MODEL: PENTAIR MODEL ACH31283

ELECTRONIC CONTROL VALVE: PLC-BASED FILTER CONTROL PANEL

INLET AND OUTLET PIPE SIZE: 3" DIA

PRESSURE RATING: 150 PSI

MEDIA VOLUME: 30 CUBIC FT PER FILTER

PIPING NOTES:

1. ROUTE PIPING WITH SCHEDULE 80 PVC OR TYPE L COPPER AND FITTINGS.

2. INSTALL PRESSURE REDUCING VALVE IF EFFLUENT PIPING FROM

EXISTING FILTRATION SKIDS EXCEEDS THAT OF THE PROPOSED

EQUIPMENT.

3. ROUTE BACKWASH PIPING FROM EACH GAC FILTER SYSTEM (3-INCH

DIAMETER) TO EXISTING BACKWASH DRAIN. INSTALL WITH AIR BREAK OF

6-INCHES FOR CROSS CONTAMINATION CONTROL.

4. SPECIFIC ROUTING OF PIPING TO AND LOCATION OF GAC FILTERS TO BE

FIELD DETERMINED AND SUBMITTED TO ENGINEER PRIOR TO

CONSTRUCTION.

1

C3

PROPOSED WTP SITE LAYOUT

1/4" = 1'

B

C3

GAC FILTER 2 END VIEW

1/2" = 1'

2

C3

GAC FILTER INSTALL LOCATION

1/2" = 1'



3" FILTRATE TO 50,000 GAL

BELOW GROUND STORAGE TANK

3" POTABLE TO 50,000 GAL

ABOVE GROUND STORAGE TANK

4" RAW WATER FEED

6" PVC DRAIN TO

1,500 GAL BACKWASH TANK

6" PVC DRAIN TO

2,500 GAL CIP NEUTRALIZATION TANK

CIP

BW

RW

W

FW

3" RAW

WATER FEED

1" POTABLE TO

CIP LITE SKID

3" POTABLE

FROM CLEARWELL

3" FILTRATE TO

BELOW GROUND TANK

3" FILTRATE

TO CLEARWELL

3" POTABLE TO

ABOVE GROUND TANK

4" RAW

WATER FEED

4" CIP DRAIN TO

NEUTRALIZATION TANK

4" BW DRAIN TO

BW SETTLING DRAIN

ROUTE GAC FILTER EFFLUENT (COMBINED) TO

EXISTING 3-INCH DIA FILTRATE PIPE. CONNECTION TO

BE MADE PRIOR TO FILTRATE SPLIT AND PRIOR TO

SODIUM HYPOCHLORITE INJECTION POINT.

CUT EXISTING FILTRATE PIPING PRIOR TO FILTRATE

SPLIT TO BELOW GROUND TANK AND TO CLEARWELL.

INSTALL FITTINGS TO ROUTE TO PROPOSED GAC

FILTERS (3-INCH DIA)

1" AIR/VACUUM BREAKER

COMBO VALVE

TYPICAL (2) PLACES

42" DIAMETER FIBERGLASS/COMPOSITE

VESSEL WITH TRIPOD BASE

TYPICAL (2) PLACES

FACE PIPING SUPPORT

REQUIRED (4) PLACES

3" VAN-STONE

PVC FLANGE

(RAW WATER INLET)

4" PVC FLANGE

FILTER OUTLET

3" VAN-STONE

PVC FLANGE

(FILTER WATER OUTLET)

(BEHIND)

3" VAN-STONE

PVC FLANGE

(BACKWASH OUTLET)

N
O

.
D

E
S

C
R

I
P

T
I
O

N

R
E

V
I
S

I
O

N
S

B
Y

D
A

T
E

PREPARED UNDER THE DIRECT

SUPERVISION OF

FOR AND ON BEHALF OF

ELEMENT ENGINEERING, LLC

SHEET

OF

DESIGNED BY

JOB NUMBER

DATE

1
2
6
8
7
 
W

.
 
C

E
D

A
R

 
D

R
I
V

E
,
 
S

U
I
T

E
 
3
0
0

L
A

K
E

W
O

O
D

,
 
C

O
 
8
0
2
2
8

7
2
0
.
7
4
9
.
4
1
6
5

W
W

W
.
E

L
E

M
E

N
T

E
N

G
I
N

E
E

R
I
N

G
.
N

E
T

EDITION

CHECKED BY

S
:
\
_

P
R

O
J
E

C
T

S
\
0

1
0

1
 
-
 
T

O
W

N
 
O

F
 
R

Y
E

\
0

0
0

3
 
-
 
G

A
C

 
D

E
S

I
G

N
 
A

N
D

 
P

E
R

M
I
T

T
I
N

G
\
C

A
D

\
D

W
G

\
G

A
C

 
P

L
A

N
S

 
-
 
T

O
W

N
 
O

F
 
R

Y
E

.
D

W
G

W
A

T
E

R
 
S

Y
S

T
E

M
 
I
M

P
R

O
V

E
M

E
N

T
S

T
O

W
N

 
O

F
 
R

Y
E

P
O

 
B

O
X

 
2

3
6

R
Y

E
,
 
C

O
 
8

0
1

6
9

JUNE 2023

0101.0003

C4

PERMITTING

MAH AMA

C4

D
E

T
A

I
L
S

2

C4

GAC FILTER TIE IN DETAILS

1" = 1'

1

C4

EXISTING CONCRETE PIPE CHASE

1" = 1'

C

C3

GAC FILTER ELEVATION VIEW

1/2" = 1'



 BASIS OF DESIGN REPORT 
TOWN OF RYE 

 

APPENDIX 

 

APPENDIX M 
  

WATER QUALITY DATA 
  

 












